Test Report

Report No.: DGC180917027LE04 Page 1 of 3
Applicant : GOLDEN APPLEXX CO., INC.
Address : 19805 HARRISON AVE, INDUSTRY, CA 91789

The following sample(s) was/were submitted and identified on behalf of the client as:
Product Name : STAINLESS STEEL COCKTAIL STRAINER

Model : BAR0O13
Manufacturer o
Address o

Date of Sample Received : Sept. 17, 2018
Test period : Sept. 17, 2018 - Sept. 21, 2018

Test requested : In accordance with California Proposition 65, to determine the total Lead content

on submitted sample.

Test method : Please refer to next page.
Test result : Please refer to next page.
Geo}je
Tested by: Reviewed by:

Approved by: Gg/ Date: Sept. 21, 2018

This document cannot be reproduced except in full, without prior written approval of NTEK. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report
refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
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Test results:

Result
No.1

Test Item Test method Unit MDL

With reference to EPA
Total Lead (Pb) 3050B:1996+EPA 6010D:2014, ppm 2 N.D.
tested by ICP-OES.

Test Part Description:
No.1: Silvery metal

Note:

(1) mg/kg=ppm=0.0001%;

(2) N.D.=Not Detected (<MDL);
(3) MDL=Method Detection Limit.

Operation Flow Chart:

. Acid di i ith
Sample Preparation Sample Measurement > Mi(zzlgos\;gs:;lr?gtg;/:te
Report Test by ICP-OES < Filtration
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Photograph of Sample:
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***End of Report***
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